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DECLARATION OF TEST RESULTS

No: EEA - 2200 - 0036

The fire resistance tests were carried out for the product as described below at Efectis Era Avrasya
Test Laboratory on 02.08.2022 in accordance with the test standard:

EN 1634-1:2014+A1:2018

“Dekoratif Teknik Oda Kapisi”
SINGLE LEAF STEEL DOOR

FIRE RESISTANCE CLASSIFICATION

Direction: Opening away from the fire E60

Placed on the market by: ~ BAKIRCILAR GELIK KAPI ALUMINYUM MOBILYA MADENCILIK
MERMER INSAAT TICARET VE SANAYi LIMITED SIRKETI
Odabasi Mahallesi 9681 Sk. No:11
Kepez, Antalya/TURKIYE

Manufactured by: BAKIRCILAR CELIK KAPI ALUMINYUM MOBILYA MADENCILIK
MERMER INSAAT TICARET VE SANAYi LIMITED SIRKETI
Odabasi Mahallesi 9681 Sk. No:11
Kepez, Antalya/TURKIYE

/ /

e-signed

Ali BAYRAKTAR
Laboratory Manager
07.02.2025

This document is a declaration of test results and does not represent any type of
approval or certification of the product. All details related to product specifications
and field of applications are described in the report No: EEA-22-089.
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